

TUBE TEST REPORT					
1	TUBE SIZE :	3.00-18	2.75/3.00-18	3.00-18	3.00-18
2	TUBE WEIGHT (in Kg):	0.470	0.443	0.457	0.452
3	FLAT WIDTH(MM) :	85	80	85	85
	PARAMETERS	Premium Natural	Economy Natural	Premium Butyl	Economy Butyl
SR.NO	TUBE BODY	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS
1	TENSILE STRENGTH (Mpa)	9.96	8.56	9.69	8.86
2	ELONGATION AT BREAK%	497.76	447.8	518.95	468.60
3	MODULUS@100%(Mpa)	2.15	1.62	1.99	1.86
SR.NO	TUBE JOINT	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS
1	STRENGTH (Mpa)	7.77	6.94	7.42	6.98
SR.NO	OTHER REQUIRED TEST	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS	OBSERVATIONS
1	CIRCUMFERENTIAL GAUGE VARIATION%	8.59	11.62	9.13	7.32
2	SPECIFIC GRAVITY	1.18	1.20	1.16	1.18
3	ASH CONTENT %	14.18	16.131	8.59	9.58
4	TENSION SET AT ROOM TEMP.	11.74	12.9	8.13	9.96
5	SMELL	OK	OK	OK	OK
6	FINISH	OK	OK	OK	OK